YANMIIH

o4 35O

PARTS CATALOG
@ /N—YHhsnj

QO0OYOOR4540

1 ISO 9001 Certified

] MODEL
| STNES8S8-SA.G1A



How to read this Parts Catalog.

1. Parts mentioned in this Parts Catalog may not necessarily be standard equipping parts.
2. Parts change may be made without prior notice. )

3. Form of this Parts Catalog.’

sty 90.10.23
i 29 ) FOMRT T A =20000

T FOIL IMIECTION Pumeswro003T1 (1A thesn-ot trasIN-DTIA
savsnans whIN-DTT - .. tEIe&IN=DTTY

TONF2141 ICigiin=0TIr ris

-®
TTYARItenan | PIU A R
@ BHCILBILEHIN ]
U ‘u St -

U - DN
FORSSY® ASTLTR-00T%  PUEL LEECTION Pyee v 1 3 1 1 L
1igsE00200
LT

PESCRIPTION

=1

w e B i R B B BN

T 3= 1 .. Z0012-060162 TV-IIP NG SEREV W 4% 16 6 & ‘,?‘/‘
SAREDOLSS _'8sE0C154  *UCIEDOISE HaEDU134 143800154

.. - T 1.1

- .e JTITIO=31050  A“PIITve=d HEARING, ROLLER }, 2 22

& . e 1eanr T REVAINGR 1 1 &t 1

- oL N

1t 11

11 PRI, LINT,AN-0TL

S00ST COMPENSATOR TYPE. OPTIONAL
£7900135 I7°n HNTIIED 4B2 b TR

PART, TO £/800333,14JN-0T, &lu-BT2
YUt

(@ Raef. No.
The Ref. No. in the list may not be accord with the Fel. No. on ilustration,
{(Ex). liustration No. List head No. o : ) :
1 1 (Before change) ———= ([=T] (Aker change)
When interchangeable symbol N. R and K. ilustrations for the new parts are sometimes omitted.
@Lev.(Level) '
indication and Maaning of Level o
Level : Hereunder is given the reiation among the number of dots{ * ), the level and the nomina) parent-chid reiationship.
. weeess Parent m(mw
ed e Child parts inchuded in * «"(Semi-Assembly parts. component parts of Assembly parts)
eee -ene:Chid parts included in " ee”,Grand-chid parts in terms of =+, (Compornent parts of Semi-Assembly parts.)
Note) A part of nor-sale pans are dustisted but not listed
(%) Change Mark
Change Mark °T" is given to the part for which & design change was made at this tme. The design change wes not
shown in the last published Parts Catalog.
@interchangeability Mark
in the case where a part change took place. one of the folowing interchangeablity marks is indicated for that parl

Nt mercTngestle Sngle pirt but swercrengestie by 3ot of the related panis.
Changed oy m quanety ysed.

(@) Effective Machine No.

Whaen a part is changed, Effective Machine No. of a Modal {or which the part is applicable is indicated in each colmn of (A =(F),

Syrioe) | miaiipeiity Conests note

N 106 23 NEW| New Part 5 mterghongesiie for Old Part bit 0ot miercnangeati conuersaly.
Q|04 555 NEW| New Part 18 not merchenpeasie for 0N Part ut everchangeable comversey.
R NG@MMaWhNM“mm

[ wsiﬁmm-mmmﬂﬂmmm“

w Pact newly sdded.

4 Part dscemeuad

F

K

Praduct symbol Product No. Product symbol Product No.
C Cluxeh No, Copressor No. M _!._hdl‘neNo.
[} Drive No. T Teactor No.
E Engine No. Newel) Ouie

Note1) Oste may folow the symbol in some cases. {Ex) #1990, 02 _

Noto2) As far as engine models shown by “XXX are concermed. the modification of the parts could not be predicted o the engne
modeis themsaives could ot be identibed. )

Note3) (AmED0185) means thal the design chang on the part has been effectve for the model at the column (A} (in this case.
for 4JH-OT) on and from E{Engine Seriat Numbar) 00185.

(@ Remarks Mark . .

Figures or aiphabets (Symbols) are entered in the re column,

The comments {remarks) on the pertnent parts are mcicated in the lower part of the hst by the same symbols 25

those stated above,

L,



4540)

. ! 1801 1

Pmmr -

*l********‘l*t *‘l*l’t‘l!***tt!**!*‘l .

x

*

* (DD1) ENGINE 3TNEBB-SA,G1A »

*

*

**************t**l’****t*****-**

TR LN

GROUP  GROUP NAME LOCATION

NO. NO.

1 CYLINDER BLOCK o 1802

2 GEAR HOUSING 1803

3 FLYWHEEL HOUSING & QIL SUMP 1804

4 CYLINDER HEAD & BONNET 1805

5 SUCTION MANIFOLD & AIR CLEANER JB0G

6 EXHAUST MANIFOLD & SILENCER 1807

7 CAMSHAFT & DRIVING GEAR 1803

— 8 CRANKSHAFT & PISTON 1809
9 LUB.OIL SYSTEM 1810
10 CODLING WATER SYSTEM 1811

11 RADIATOR 1812

) 12_ FUEL INJECTION PUMP 1813
13 GOVERNOR 1B15
. 14 FUEL INJECTION VALVE 1¢01

15 FUEL FILTER 102

16 ENGINE CONTROL DEVICE _ 1c03

- 17 STARTING ﬁOTontsrnqunoJ 1C04
18 STARTING MOTOR(COLD DISTRICT) 1£05

19 GENERATOR 1C06

20 PANEL 107

21 BASKET SET 1C08




YOOR4540
3TNEBB-SA, G14A

PN W YOS

1.CYLINDER BLOCK

10—

13—

4
3




95.04.25

tomm——— * :
! 1802 { 1 ) CYLINDER BLOCK s
H1BO1) ! : (AYs3TNEBB-SA (D)=
S {8)=3TNEBS-G1A (E)=
YOOR4S540 (g)= {Fi=z
REF. LEV. 0  PART NO. DESCRIPTION _ ————Q ' TY 1 P/UA R
NO. (A) (B) (C) (D) (E} (F)
1 . 729001-01540 BLOCK ASSY, CYLINDER 1 1
5 .o 124160-01910  PLUGS PT1/4 303
6 .o 171051-01921  PLUG 1 1.
7 .. 129150-02020 BOLT, BEARING CAP 8 8
+10 . 129795-02411  BUSH, CAMSHAFT 1 1
1 .. 23871~010000  PLUG PT1/8,SCREW 1 1
12 .. 27251-500000 PLUG 50 T 1
13 .e 27241-120000 PLUG 12 2 2
14 .. 27241-300000 PLUG 30 6 6
*15 .o 129001-02800 MAIN BEARING 4 4
24 .e 129150-02930 BEARING, THRUST 2 2
27 . 129150-01200 STUD, CYL. HEAD 14 14
s 28 . 129001-01340  GASKET, (NON-ASB.) 1 1 (61
29 . 129150-02870 MAIN BEARING US=0.25 & & 1
32 . 129150-0294D BEARING,THRUST .2508 2 2 2}

== REMARKS =--

Y

t{1) UNDER-SIZE(U.S=Q.25)PART.

= 1(2) OVER~S1ZE!(0.5=0.25)PART.
"1(G) THESE PARTS ARE SOLD BY FIG.21.,
! REF.NO.1.

Y100630




YOOR4540 . :
IATNEES~BA, 614

- - 2.GEAR HOUSING




-y

e + : 95.04.25
1 1803 ! - ( 2 ) GEAR HOUSING —
1¢1801 1 - . (A)=3TNEBB-SA (D)=
tm—— + (B)=3TNEBB-GIA (E)=
YOOR4AS40 (C)=z (Fi=
REF. LEV. 0  PART NO. DESCRIPTION - &'TY 1 P/UA R
NO. (A) {B) (C) DY (E) (F)
1 . 719810-01500  HOUSING ASSY, GEAR T 1
° .. 129795-01800 SEAL., OIL 1- 1
5 . 129400-01520  FLANGE,GEARS HOUSING 1 1
) ; 121450~01560 STUD M 8X 22 3 5
7 . 124160-01751 CAP, LUB.OIL SUPPLY 11
8 . 124240-01871  COVER, HO-P 1 1
9 . 124240-D1883  GASKET, (NON-ASB.? 1 1 (67
10 . 129795-01950 PIPE, KNOCK L=18 2 2
1 . 129150-03100  RETAINER 1 1
12 . 22190-080DD2  SEAL WASHER 8S 1 1 (6}
13 . 121850-51960 0-RING, F.I.PUMP 1 1 (6)
14 . 24311-000140  O-RING 1A P-16.0 2 2 (6)
15 . 24311-000320 O-RING 1A P-32.0 1 1 (62
16 . 26106~080122 BOLT M 8X 12 PLATED & &
17 . 26106-080162 _ BOLT M 8X 16 PLATED 1 1
18 . 26106-080202Z BOLT M 8X 20 PLATED 2 2
19 . 26106-080452 BOLT M 8X 45 PLATED 6 &
20 . 26106-080552 BOLT M 8X 5SS PLATED 3 3
21 . 26106~080852 BOLT M 8X 85 PLATED 5 &
22 . 26366-080002 NUT M 8 3 3
23 . 22190~080002 SEAL WASHER 8S 4 4 (g)
24 . 26106-0801462 BOLT M 8X 16 PLATED 3 3
", 28 . 121023-01550 COVER, BLIND 1 1
‘2 . 24341~ 0-RING 1A 5-24.0 11 (6)
27 . 26106-060122 BOLT M 6X 12 PLATED 2 2
28 . 129150-91400 GEAR UNIT,TACHOMETER 1 1 2}
.. 4341~ 40  O-RING 1A $=24.0 1 1 (4 1)
31 . 26106-060162 BOLT M 6X 16 PLATED 2 2 ‘N

== REMARKS -- +

"= 1(G) THESE PARTS ARE SOLD BY F16.21,
' REF.NO.1.
1¢1) FOR PANEL.

Y100631




YOOR4540
3TNEBB-34A, G1A

3.FLYWHEEL HOUSING & OIL SUMP

- 3TNEBB-54

3TNEBB~G 1A




i
e

S : N | . 98.04.25

| 1804 ! ) { 3 ) FLYWHEEL HOUSING & OIL SUMP o
1¢1801)¢ ' (A)=3TNEBB-SA (D)=
T S (8)=3TNEBSB-G1A (E)=
YOORAS54LD (C)= : (F)=
REF. LEV. 0  PART NO. DESCRIPTION - a'TyY IP/UA R
NO. : _ (A} (B) (C) (D) (E) (F)
1 . 120100-01580  PARALLEL PIN 8X16 2 2 19
2 . 119888-01600 HOUSING, FLYWHEEL 1 . t2)
3 . 129129-01600 FLANGE, MOUNTING 1 (3
% . 171301-01600  HGUSING, FLYWHEEL 1 %)
5 . 171420-01600 HOUSING, FLYWHEEL 1 1 (5}
6 . 121476-01620  BOLT 2 (3
7 . 119620-01750 CAP, FLYWHEEL COVER T 1 _ E
8 . 26206=-100202 BOLT M1D0X20 6 1 3-3)
9 . 26206~100252_ BOLT M1DX25 6 6 D
10 - 26206-100302 BOLT M10X30 4 & (1)
11 . 26367-120002 NUT 12 2 %)
. 26206-100252  BOLT M10X25 4 (3)
13 . 729102-01540 SUMP ASSY, LUB. OIL 1
14 .. 119640-01640 DRAIN PLUG M22 1
6 . 2190-220002 SEAL WASHER 22S 1
17 . 129100-01730  SPACER, OIL SUMP 1 1
19 . 129100~-01760 SUMP ASSY, OIL 1
20 .. 171301-01640 _ PLUG %22 1
22 .- 24341-000250 O-RING 1A 5-25.0 1
23 . 26106-080162 BOLT M 8X 16 PLATED 4 &
24 . 26106-080252___ BOLT M _8X 25 PLATED 2 2
. 2% . 26106-080452 BOLT M BX 45 PLATED 20 20
- 26 - 129100-01580 PARALLEL PIN 8X16 2 2
27 . 129100-01640 _ CASE ASSY, OIL SEAL 1 1
e 29 . 129795-01780  SEAL OIL T 1
30 . 26106080302 BOLT M BX 30 PLATED 6 6
. 3 3

3 26106-080352 BOLT M 8X 35 PLATED

REMARKS +
1(1)_SAE CLUTCH(FOR STD}/SAE GENE/
T SEMI SAEWS/SEMI SAENL FOR -SA,
1 SEMI SAER4L(FOR STDIFOR ~G1A,
1(2) FOR_SAE CLUTCH(FOR STD)/SAE GENE.
T{37 FOR BACK PLATE.
1(4) FOR SEMI SAE#S.

1¢5) FOR SEMI SAE#4(G1A FOR STO). ___
Y100632




JTNEBB~SA, G1A

4.CYLINDER HEAD & BONNET

v g



LRST

o

95704.25

fmmam g -
| 1BOS ! { 4 ) CYLINDER HEAD & BONNET
1¢1801)!} (AY=3TNEBB=-SA (D)=
bomm—— + (B)=3TNEBB-G1A (El)=
YOOR4S540 tcr= (Fi=
REF. LEV. 0  PART NO. DESCRIPTION - a'TyY -== 1 P/UA R
NO. (A) (B) (C} (D) (E) (F)
1 . 171350-03090 PIPE, BREATHER T 1
6 . 124736-07900 LIFTER, ENGINE 2 2
7 . 26106-080142 BOLT M 8X 14 PLATED & &
8 . 129001-11700 HEAD ASSY, CYLINDER 1 1
12 .o 120130~11860 GUIDE, VALVE 3 3 (1
14 .o 119150-11810  GUIDE., VALVE 3 3 (1)
16 .o 26216-060202 STUD M 6X 2D PLATED 6 6
17 .- 27241-400000 PLUG 40 2 2
¢18 .e 129100-11100___VALVE, INTAKE 3 3
*19 e 129100-11110  VALVE., EXHAUST 3 3
20 e 129795-11120 SPRING, VALVE 6 6
21 e 129795-11180  RETAINER, SPRING 6 &
22 .o 27310~080000 COTTER 8 s 6
23 .o 121400-11340 SEAL, VALVE STEM 3 03 tG)
24 .- 124460-11340 _ SEAL, VALVE STEM 3 3 (G)
25 e 129150-11370 CAP, VALVE & 6
26 . 119625-11871 PROTECTER, NOZZILE 3 3 (6)
27 . 119625-11880  SEAT, NOZILE 3 3 {6
28 e 119625-11900  RETAINER 3 3
29 . 129155-11241  SHAFT ASSY, ROCKER 1
30 . 129100-11240 SHAFT ASSY, ROCKER 1
31 . 129155-11260  SUPPORT, ROCKER ARM 2 2
32 . 129155-11270  SUPPORT, ROCKER ARM 2 2
33 .- 129150~11280  SPRING 3 3
4 e 129150-11290  SHAFT, ROCKER ARM 11
37 e 72940211650 ARM ASSY, ROCKER 6
38 e 129100-11650 ARM ASSY, ROCKER 6
42 ves  129150~11750C  NUT M8BXP1.0 6 6
43 .. 26226-080182 STUD M 8X 18 PLATED 3 3
F¥A . 22351-060012 SPRING PIN 6X12 2 2
45 . 26106-080252 BOLT M 8X 25 PLATED 2 2
46 . 26106~080502 BOLT M 8X SO PLATED 6 6
47 . 26366-060002 NUT M 6 6 6
48 . 129100~11350 BONNET ASSY 1 1
49 .o 124160-01751 CAP, LUB.OIL SUPPLY 1 1
50 .o 129150-03020 COVER, BREATHER 1 1
51 . 129150-03070 BAFFLE., BREATHER 1 1
52 e 129150-03080 PLATE, SHELTER 1 1
*55 .o 12915011310 GASKET., BONNET 1 1 {6}
56 . 24311-000320 O0-RING 1A P~32.0 1 1 g
S7 ..  24341-D00S00  O-RING 1A S-50.0 11 {6)
S8 .. 26106-080162 BOLT M 8X 1& PLATED 2 2
59 . 124160-11360  KNOB 3 3
60 _ . 24311-000120  0-RING 1A P 12.0 3 3 _ie}

REMARKS -

- e

1(1) REPAIR PART.

1(G) THESE PARTS ARE SOLD BY F1G.21,
! REF.NO.1.

Y100633




YO0R4S540
- ATNEBB-SA, 14

5.SUCTION MANIFOLD & AIR CLEANER

-
-



- -
O—— + . 9% 04.25
1 1806 ! { 5 ) SUCTION MANIFOLD & AIR CLEANER S
111N {A)=3TNEBB-SA (D)=
Fummeat (B)23TNEBE~G1A (E)=
YOOR4S540 (Cr)= (F)=
REF. LEV. 0  PART NO. DESCRIPTION Q'Ty I P/IUA R
NO. _ _ {A) (B} (§) (D) (E) P
1 . 129001-12100 MANIFOLD T 1 -
3 . 129001-12110 GASKET, INT. MANIFOLD 1 1, (G)
4 . 26106=-080202 BOLTY M 8X 20 PLATED b 4
5 . 26106-080802 BOLT M 8X 80 PLATED 1 1
6 . 129619-12210 HOSE 1 1
7 . 121521-12400 CAP, RAIN 1 1
8 . 129619-12560 BRACKET,AIRCLEANER 1 1
9 . - 23000~060000 CLAMP 8D 2 2
10 ’ 26106~ 18 BOLY M 8X 18 PLATED 4 &
1 - 26106-080182 BOLT M 8X 18 PLATED 2 2
12 . 129120=77501  HEATER., AlR 1 1
13 . 129150=-77511 GASKET, (NON=ASB.)} 1 1 (6}
14 R 26106~080352 BOLT M 8X 35 PLATED b 4
15 . 129608-12500 AJRCLEANER 1 1
16 .e 129608~1251 BODY ASSY _ 1 1
17 .o 119808-12520 ELEMENT, OUTER 1 1
18 .e 119808-12530 COVER 1 1
19 .s 119808=12540 VALVE, UNLOADER 1 1
REMARKS +

1(G) THESE PARTS ARE SOLD BY FI1G.21,

! REF.ND.3.

Y100634




M B.EXHAUST MANIFOLD SILENCER

-

Il'";
By
e Ry

-13
- 18
~19

IS
20—,

14 21 2216181112 17
’:‘,‘]" | B B R
“!gV”_,

: <3 ) o




AT

Tl —

trmm———— + ) 95-0‘-25
1 1807 | ¢ &6 ) EXHAUST MANIFOLD & SILENCER
141801 CAY=3TNEBS-SA (D)=
tomm——- + (B'=3TNESB-GIA (E)=
YOOR4L540 “{CY= {Flin ‘
REF. LEY. PART NO. DESCRIPTION . QTY IP/UA R
NO. tA) ¢8> (c) (p) {E) (F)
1 . 129001-13100 MANTIFOLD,EXHAUST 1 1
2 . 122001-13110 GASKET, EXH.MANIFOLD 1 1 {3
. 4990~ D __NUT W/WASHER 8 2 2
4 . 26106-080402 BOLT M 8X 40 PLATED 4 4
5 . 26216-080222 STUD M 8X 22 PLATED & 4
& . £6216-080402 STUD M 8X PLATED 2
T . 121000-13201 GASKET, SILENCER 1 1 (G}
8 . 119620-13501 ~ SILENCER 1 1
g . 1194620-1 MUFFLER BODY ASSY 1 1
10 .e 119620-13520 TAILPIPE ASSY 1 1
11 cee 119620-13560 TALILPIPE 1 1
12 cas 124664-13580 CLAMP 1 1
13 ens 119358-13640 RAINCAP ,MUFFLER 1 1
14 coe 121855-13821 SPACER(A) 1 1
15 T | - SPACER(S) 2 2
16 e.  123500-13840  SPACER(D) 1 1
17 e 26106-080552 BOLT M BX S5 PLATED 1 1
18 ... 47= U-NUT M & 11
19 vew 26347-060002 U NUT 6 1 1
20 cew 26366-080002 NUT M 8 1 1
sas - SCREW M _4X 35 1 1
22 ene 26106-060402 BOLT M 6X 40 PLATED 1 1
23 . 194990-22050 NUT W/WASHER B8 4 4 e
24 . 124701-11911 GASKET, (NON-ASB.) 1 1 ~{1)
REMARKS —- + -—

1¢G) THESE PARTS ARE SOLD BY F1G.21,
t REF.NC.1.
1(1) SET PART.

Y100635




Y00A«4S40
3TNEBE~5A, G1A

7.CAMSHAFT & DAIVING GEAR |

SRR



.:‘3'3"

- B

tommavnd R i 95.04.25
1 1808 1 { 7 ) CAMSHAFT & DRIVING GEAR S
1t1801 N (A)=3TNEBS-SA (D=
trenaned {B)=3TNEBB-G1A (E)=
YOOR4S540 {(g)z (F)=
REF. LEV. 0 PART NO. DESCRIPTION : Q'TY I P/UA R
NO. . (A) (B) (C) (D) (EY (P)
1 . 129150-14200 TAPPET 6 6
2 . 129150-14400 ROD, PUSH 6 6,
3 . 12912914580  CAMSHAFT ASSY 1 1
4 . 129150-02450 BEARING, THRUST 1 1
7 . 129150-14101 GEAR, CAMSHAFT 1 1
8 - 22512=-070140 KEY 7% 14 1 %
9 - 129100-25061 SHAFT, IDLE GEAR 1 1
10 . 129150-25101 GEAR W/BUSH 1 1 .
013 - 129150-25920 BUSH, IDLE GEAR 1 9 (1)
1% . 26106080452 BOLT M 8X 45 PLATED 2 2
15 . 129150-25900 6EAR, FUEL INJ. PUMP 1 1
16 . 22217-120000 _ WASHER 12,SPRING 1 1
17 . 26716-120002 WNUT M12 1 1
18 . 26106-080162 BOLT M 8X 16 PLATED 2 2

= REMARKS +

F{1} REPAIR PART.

Y100636




YOOR4540 '
3ITNEBB-SA. G14

8.CRANKSHAFT & PISTON

3ITNEBB-G1A




ot o o

-

95.04.25

! 1809 : { 8 ) CRANKSHAFT & PISTON
1¢1801)) T (A)=3TNEBB-SA (D)=
O (B)=3TNEBB~61A (E)=
YOOR4540 tc)r= (Fi=z
REF. LEV. O PART NO. DESCRIPTION : &' TY IP/UA R
ND. {A) (B (L) (D) (E) (F)
1 . 729001-21000 CRANKSHAFT ASSY T 1
2 .e 129100-01580 PARALLEL PIN 8X16 1 1
5 .o 129150-21200  GEAR, CRANKSHAFT 1 1
6 e 22512-070140 KEY 7X 14 1T 13
8 . 22351-040D10 SPRING PIN 4X10 1 1
9 . 171340-21650  V-PULLEY, CRANKSHAFT 1
10 . 129150-21650  v=-PULLEY 1
1 . 129795-21661  WASHER 1 1
12 . 121850-21680 BOLT, V-PULLEY 1 1
13 . 121111-21501 BOLT, FLYWHEEL 6 6
14 . 129188-21590 FLYWHEEL W/RING GEAR 1 €1}
17 . 119865-21600  GEAR, RING 1
18 . 171340-21590 FLYWHEEL W/RING GEAR 1 1 (2)
21 .o 124550-21600 RING GEAR : 1 1
22 . 171340-21580  FLYWHEEL W/RING GEAR 1 t3)
25 .e 119865-21600 GEAR, RING 1
26 . 1290D1-22081 PISTON W/RINGS 3 3
28 .e 1 1- RING SET, PISTON 3 3
32 . 129202-22300 PIN,PISTON 3 3
33 . 22252-000260 CIRCLIP 26 6 6
4 . 9402-231 ROD ASSY, CONNECTING 3
.38 . 129100-23910 BUSH, PISTON PIN = 3 3 t4)
'3 .e 121550-23200 BOLT, CONNECTING ROD 6 6
40 129150-23600  BEARING, CRANKPIN 3 3
42 . 129001-22900 PISTON W/RING 0S=.25 3 3 (5
&4 .. 129001-22950 RING SET 0.5=0.25 3 3 {s)
48 . 129150-23610 BEARING,PIN U.S=0.25 3 3 6)
50 . 119888-21450 RETAINER, BEARING K 7
s 51 . 24107-062054 BALL BEARING 1 (54}
52 . 26106-080222 _ BOLT M 8X 22 PLATED 3 (7}

REMARKS

1¢1)

FOR SAE CLUTCH(FOR STD)/SAE GENE.

E¥-])
(153
144)

FOR SEMI SAE#4L (G1A FOR STD).
FOR SEMI SAE#S/BACK PLATE.
REPAIR PART.

1(5)
1€6)
1(7)

OVER=~SIZE{(0.520,251PART.
UNDER-SIZE(U.S5=0.25)PART.
FOR SAE CLUTCH{SA FOR STD).

Y100637




YOORA4S40
3TNEBB-SA, G1A

kc

2 ﬁ
1s
FOR PANEL (METER)

.S.LUB.0IL SYSTEM

5 ) .
. TR
N wE L

L I

F (A
o



tm————— + 95404.25
P 1810 { 9 ) LUB.OIL SYSTEM _ S
H1BD1 {AY=3TNEBS~SA (D)=
+ (B)=3TNESS-G1A (E)=
YODR4540 (Ci= (Fi=
REF. LEvV. PART NO. DESCRIPTION : Q'Ty IP/UA R
NO. o tAS (B) (C) (D) (E) (F)
1 . 129001-32001  PUMP ASSY, LuUB. OIL 1 1 —
14 . 129150-32020 GASKET, L.0. PUMP 11, (6)
15 . 26450-060252  BOLT M 6X 25 b &4
16 . 171420-34800 DIPSTICK 1
17 . 171420-34820 DIPSTICK, LUB. OIL 1
18 . 121520-34810 _ GUIDE, DIPSTICK 1 1
19 . 129150~35041 BASKET., (NON-ASB.) 1 1 (G}
20 . 129150-35091  PIPE ASSY, OIL INLET 1
24 . 129100-35301  PIPE ASSY, OIL INLET 1
25 . 26106-08D352 BOLT M 8X 35 PLATED 2 2
26 . 129150-35101 BRACKET, STRAINER 1 1
27 . 129150~35111  GASKET, (NON-ASB.) 1 1 1)
w28 R 129150-35151 FILTER 80X80L TR
29 . 129001-35300 BOLT,LUB.O. STRAINER 1 1
30 . 129150-35350  NUT ‘ 1 1
31 . 24311-000160 0-RING 1A P~16.0 1 1 (6]
32 . 26106-080202 BOLT M 8X 20 PLATED 3 3
33 . 124160-39450  SWITCH, OIL PRESSURE 1 1
34 . 124160-39140 BOLT 10, PIPE JOINT 1T 1
35 . 129150-39450 PIPE ASSY, LUB. OIL 1 1
29 . 124550-59820  BOLT 8, PIPE JOINT 1 1
- 40 . 23414-080000  GASKET 8, RODND 2 3 (6)
L 41 . 23414-100000 GASKET 10, ROUND 2 2 6)
42 . 171375-39600  DAMPER ASSY 1 1 1)
43 . 129470-39610 DAMPER 1 1 (1)
&4 .o 25161-020100 BUSH PT1/4X1/8 1 1 (1)
45 . 164626-91560  TACHO UNIT 1 1 (13

mrsmmesssse——m———- REMARKS

-

-+

1411} FOR PANEL (METER).

I{6) THESE PARTS ARE SOLD BY FIG6.21,

t

REF.ND.1.

¥100638




YOO#{ :'?n,
ITNEBB-SA, GiA

10.COOLING WATER SYSTEM

a
- .
LR o

s



—
L

P . . o B : 9570425

! 1811 | ( 10 ) COOLING WATER SYSTEM
1¢1801) 1 ) ' (FaIMUEFB~5h (D)=
tonmanad (B)=3TNESS-G1A (E!s
YOOR4S40 ()= {Fi=
REF. LEV. O  PART NO. DESCRIPTION Q' Ty~ I P/UA R
NO. lA) {B) {(C) (p) (E) tP)
1 . 121850-11860  PLUG PT1/4 . 1
2 . 129100-42002 PUMP,C.W.(NON-ASB.) 1 1.
12 . 23871-030000 PLUG PT3/8,SCREW 1 1
13 . 129100-42020  GASKET, C.W. PUMP T 1 (6)
14 . 121550~49131  JOINT PT1/4 1 1
15 . 26106~080602 BOLT M 8X 40 PLATED 3 3
16 . 25132-003800 V-BELT (A- 1
017 . 25132-003700 V-8ELT A37 1
18 . 129403-42380 V-PULLEY(D=110} 1
19 . 129155-42350 V~PULLEY, C.W. PUMP 1
20 . 171340-44740 FAN, COOLING 1 1
21 . 171353-44760  SPACER 1 1
22 . 26106060352  BOLT M 6X 35 PLATED 4 &
23 - 129350-49530 COVER, THERMOSTAT 1 1
24 . 129795-49551  GASKET, (NON-ASB.) 1 1 g)
25 . 129100-49800  CASE ASSY,THERMOSTAT 1 1
ze . 124770-11770 JOINT PT1/8 1 1
129100-49820  GASKET, COVER 1 1
29 .. 129100-49830 COVER, THERMOST .CASE 1T 1
.- 23871-030000 PLUG PT3/8,SCREW 1 1
31 .o 26116~060162  BOLT M 6X 16 PLATED 2 2
.32 . 129158~49 THERMOSTAT T 1
.33 . 129150-49811  GASKET., (NON-ASB.) 1 1 e
34 . 129100-49840 _ GASKET, THERMO. CASE 1 1 (6)
35 . 26106-080202 BOLT M 38X PLATED 2 2
35 . 26106-080252 BOLT M 8X 25 PLATED 1 1
37 . 26106-080%02 BOLT M 8X 5D PLATED 1 1
38 . za1ﬁﬁﬁaﬁg§ BOLT M ax 'Leu PLATED T 1
39 . 129132-49050 PIPE, COOLING WATER 1 1
40 . 23000-016000 CLAMP 16 2 2
41 . 121450-42450 PLUG M16 1 4
042 . 121250-44901 SWITCH, THERMO(110°C 1 1
43 . 124465-44950  GASKET 16 1 1 (G)
b4 . 1246465-44950 GASKET 16 1 1 (6
45 . 124250~49351 THERMOMETER 1 1 ‘1
46 . 129150-49350 GASKET 1D 1 1 (41

REMARKS +
- 1¢1) FOR PANEL(METER!).

1¢G) THESE PARTS ARE SOLD BY FI16.21.

! REF.NO.1.

Y100639




YOOR4540
3TNEES-54, G14

11.RADIATOR

REFER T0 Fig.3

REFER TD Fig. 10

REFER TO Fig.10




v._?:

——

tomeann + 95.04.25
I 1812 | € 11 ) RADIATOR _ o T
10180114 {A)23TNEBB-SA (D)=
tommmm—d {(B)=3TNEBB-G1A (E)=z
YOOR4LS540 ()= (Flz
REF. LEV. 0 PART NO. DESCRIPTION - Q'TY 1 P/UA R
NO. (A) (B) () (D) (E) (F)

129188-08100
119888+-08110
26106-100202

129120-44500
123682-44210
129120-44560

121400-44650D
129211-44940
129188-44950

129188-44960
129188~44970
129188-44980

22137-080000

g-l-‘—l-ﬂ—‘d-l-ﬁ-l-)
oo ~ o |u & Uil = Of0 ® o v s fui v -

BRACKET (A), ENGINE
BRACKET (B), ENGINE
BOLT M10X 20 PLATED

z 2
:.
8

RADIATOR
Cap
PROTECTOR, FAN

ABSORBER, SHOCK
SUPPORT,RADIATOR
BRACKET (A)

BRACKET (B}, RADIATOR

SUPPORT (A}
SUPPORT (B)

WASHER 8, POLISHED

. 2
. 8
. 1
. 1
L ] 1 _1
. 2 2
. 1 1
-* z 2
. 1 1
> 1 1
. 1 1
. 2 2
. 22217=-100000 SPRING WASHER 10 2 2
. 26105-080122 SOLT M 8X 12 PLATED 6 6
. 26106-080162 BOLT M 8X 16 PLATED 2 2
. 26106-080202 BOLT M 8X 20 PLATED 4 4
. 26106-080252 BOLT M 8X 25 PLATED 8 38
. 26106-100302 BOLT M10X 30 PLATED 8 8
. 26366080002 NUT M 8 6 6
1 . 26716-100002  NUT M10 _b 4
7] . 26756-100002 LOCK NUT M10 PLATED 2 2
.25 . 12445044510  TANK 1 1
25 ve 124450~44530  CAP 1 1
26 .. 12445044560 CLAMP 1T 1
27 .o 23061-070230 PIPE 7% 230 1 1
28 . 124450-44550  CLAMP, SUB-TANK 11
29 . 121256~44600 BRACKET, SUB-TANK 1 1
30 . 171301-45010 PIPE (A), C. WATER 1 1
31 . 171301-49020 PIPE (B}, C. WATER 11
32 . 23010-038000 CLAMP 38 4 4
33 . 129150-49100 COCK ASSY, 3-WAY 1 1
__ 34 .o 129150~-49080 _ COCX, DRAIN 1 1
38 . 121737-49160 PIPE, WATER DRAIN 1 1
39 . 121520~49160 PIPE, WATER DRAIN 1 1
40 . 124766-59050  CLAMP 12 4 4
41 . 26106-080162 BOLT M 8X 16 PLATED 1T 1
&2 . 129420~44510 RADIATOR ’ 1
43 .o 123682-44210  CAP 1

Y100640




3TNEBB=54, G1A

12 FUEL INJECTION PUMP

“ ‘,‘
hA
M.



e
“y hu:

e d

tommmm— + . 95x04.25
I 1813 1 t 12 ) FUEL INJECTION PUMP .
1¢180171 (AY=3TNEB8B~-SA (D)=
tmma——d (B)Y=3TNEBB-G1A (E)=
YODR4540 (c)= tF1=
REF. LEV. 0 PART NO. DESCRIPTION - Q' TY I P/IUA R
NO. _ CAY (B} (C) (D) C(E} (F)
1 . 729209-51350 PUMP ASSY, F. INJEC. 1 1)
2 . 729209-51300 FUEL INJECTION PUMP 1, 1)
6 .o 129155=-51020 STUD. FEED PUMP 2 2
7 .. 119810-51040 CAMSHAFT 1 1
] .e 129155~51050 BALL BEARING, THRUST 1 1
10 .o 129155-51060 CAM SHAFT SUPPORT 1 1
11 . 122710-51090 KEY 1 1
12 . 129506-51100 PLUNGER W/BARREL 3 3
15 e 129155-31140  PIN, BARREL LOCKING 3 3
16 .e 174307-51170 RETAINER A 3 3
17 .e 129155~51180 SPRING SHOE, PLUNGER 3 3
18 as 124950-51190  SPRING, PLUNGER 3 3
19 .s 129155-51200 TAPPET ASSY 3 3
26 .e 129155~51270 LOCKING, TAPPET 3 3
7 .s 129155-51280 O-RING Sé 3 3
28 .e 129100-51300 VALVE W/SEAT, DELIV. 3 3
n .o 129155-51320 SPRING, DELIV. VALVE 3 3
3 e 129155-53340  GUARD,DELIVERY VALVE 3 3
33 .. 124550-51350° GASKET, DELIVERY 3 3
34 .e 124550-51370 O-RING, DELIVERY 3 3
. 129155-51370 _ STOPPER., VALVE 3 3
:36 .o 129155~51380 LOCXING (A} 2 2
37 ‘ee 129155-51390 LOCKING (B} 2 2
-1} .e 129155-51400  DEFLECTOR _ 1 1
39 .s 129155-51410 CHECK BOLT,DEFLECTOR 1 1
40 .o 129155-51420 PLUG (M1&) 1 1
41 .o 129155-51450  SHIM SET, ADJUSTING 1 1
46 . 129155~51500 RACK, CONTROL 1 1
47 .o 129155~-51521 BUSH., RACK 1 1
48 .o 129155-51530 SPACER, AUX. SPRING 1 %
49 . 129155-51540 CIRCLIP 1 1
50 .e 129155-51550 PINION, CONTROL 3 3
1 .e 122117-5156 SCREW, PINIODN 3 3
52 . 174307~51560 PINION 3 3
53 .. 1291%5-51570 PLUE (M12) L I |
4 . 129155-51580  0-RING 1 1
55 .e 129155-51591  SPRING, RACK 1 1
56 .o 129155-51600 SHIM PACK 3 3
75 . 129155-51700 COVER, LOWER _ 1 1
76 . 129155-51710  GASKET., LOWER COVER 1 1
77 .o 129155-51750 COVER, SIDE ) I &
78 .u 129155-57760 GASKET, SIDE COVER 1 1
79 .e 129155=-51790 LOCKING, RACK 1 1
80 .e 129156-51910 LABEL, CAUTIDN 1 1
81 .e 129155~-51930  SPACER T=3.25 1 1
82 .e 129155-51940  SPACER T#1.5 1 1
83 . 22217-060000 SPRING WASHER 6 2 2
84 .e 22351-0S0090  SPRING PIN 5X10 2 2
85 ae 24101-063034  BALL BEARING 1 1
86 .. 24341-000160 0=-RING 1A 5-156.0 1 1
87 ‘e 26022-050102 _ SCREW M Sx 10 8 8
88 .. 26022-060162  SCREW M &X 16 4 &4
89 .e 26116-050302 BOLT M S5X 30 PLATED 2 2
90 .o 26716-060002 NUT M & 2_ 2

*% CONTINUE =»w»

Y100641




- -
.
s 95.04.25
1 1814 © { 12 ) FUEL INJECTION PUMP _ B
11801} : {A)=STNEBB-SA (D)=
bormmant t8)=3TNEBB-61A (E)=
YOOR4LS 40D (gr= (F)=
REF. LEV. 0  PART NO. DESCRIPTION mm—rwemee ! TYereeneea [ P/U A R
NO. . — (A} (B2 () (D) (E} (F)
91 e 22190-160002  SEAL WASHER 168 1T 1
95 . 129155-52050  GASKET T 1
96 .. __ 129100-52100 PUMP ASSY, FUEL FEED 1 1
97 .. 22217-0SD0D0  SPRING WASHER S 2 2

-= REMARKS

Y

1¢1)GO0VERNOR ASSY(FIG.13)1S

1
)

INCORPORATED IN THIS FUEL
INJECTION PUMP ASSY(REF.NO.1,2).

Y0064




YOOR4%540
3TNEBE-SA, G1A

13. GOVERNDR

_ -t ,5“ *{"



s

-

tm—— + 95.04.25
1 1815 1 t 13 ) GOVERNOR , R
1¢1801)! (A)=3TNEBS-SA (D)=
tommment (B)=3TNEBB-G1A (E)=
YOOR4S540 (gr= (Fi=
REF. LEV. 0 PART NO. DESCRIPTION . mcccoeema Q' TY=cmmee—= I P/UA R

NO.. - — (A (B) (€) (D) (E} (F)
3 ..  26776-120002 LOCK NUT M12 PLATER 2 2.
4 .. 129155-51280 O-RING Sé 11
7 .o 129052-61050 PACKING 1 1
P .o 129052-61060 COVER 1A
9 - 129052-61070 PACKING 1 1
10 .. 129155-61120  LINK L=30(MARK O 1 1 )
11 . e 129155-61930 LINK L=31(MARK 1 T 1 XY
13 .o 129155-61201  WEIGHT ASSY,GOVERNOR 1
1% we 171488-61200 WEIGHT ASSY, GOV, 1
19 . 129155-61341  SLEEVE 1 1 t2)
20 . 129155~61350 SLEEVE 1 1 {2y
1 129155~6136 SLEEVE 1 1 )
22 e 129100-61400 SHAFT ASSY,CONTROL 1 1
25 .o 129155-61430 SPACER., SHAFT 1 1
29 129155-61450 BOLT, REVOL. LIMIT 11
30 e 12915561460 BOLT, IDLE LIMIT 1 1
31 .o 12915561480  SPACER ASSY 2 2
36 129052-615% SHAFT, 6OV. LEVER I
37 .e 129052-61S500 LEVER ASSY,GOVERNOR 1
38 .o 129412-61500 LEVER ASSY,GOVERNOR 1
- 39 cam 174307-51700 SHIM SET 2 2
283 eee  129052-61540 SPRING 1
54 cee  119843-61540  SPRING 1
64 .. 129155-61830  O-RING 510 T 1
65 . 119660-61901 RETAINER, SHAFT 1 1
66 .o 129155~61950  BOLT, WASHER BASED 1 1
67 .o 124550-66370 LOCK NUT M & T 1
68 . 22117-040000 WASHER 4 1 1
69 .. 2190-060002  SEAL WASHER 6S 1 1
70 e 22190-100002  SEAL WASHER 10S 1 1
7 .e 22190-120002 SEAL WASHER 125 2 2
72 s 22287-120000 _ WASHER 12 7 1
73 .e 22372-040000 SNAP PIN 4 2 2
74 .- 23887-100002 PLUG 10 1 1
75 .o 24341-000280  0-RING 1A S-28.0 1 1
76 .. 26106~060102 BOLT M 6X 10 PLATED 1T 1
77 e 26104-060102 BOLT M &X 10 PLATED 1 1
78 .o 26106~060102 BOLT M 6X 10 PLATED & 4
79 . 26106-060142 BOLT M 6X 14 PLATED 2 2
a0 e 26106-060202 BOLT M &X 2D PLATED 6 6
81 .o 26756-060002  LOCK NUT M 6 PLATED 1 1
82 . 26366-080002 NUT M 8 1T 1
83 . 129100-61440 LEVER, CONTROL 1 1
84 . 129100~61650 SPRING, FUEL CONTROL 1
85 . 129500-61650 SPRING, FUEL CONTROL 1
86 . 171353-561700 SPRING, GOVERNOR 1
. 12947761720 SPRING, GOVERNOR 1
-ss . 119655-77950  SOLENOID, STOF T 1
. 26687-120002 CAP NUT M12 101
997 . 129155~61470 _ BOLT, FUEL CONTROL 11
*% CONTINUE #% Y100642




P -

S

95204:25

1 1B15 1 13 ) GOVERNOR .
1¢1801 1 s {A)=3TNEB8=SA (D)=
bomim—— {B)=3TNEB8~G1A (E)=
YO_DMSI.D (C)s (fre
REF. LEV. O PART NO. DESCRIPTION C- Q'TY I P/UA R
NO. tA) (B) (C) (D) CE) (P)
REMARKS - —-—

1¢1) SELECTIVE PARYS: CERTAIN THE
CLASSIFICATION MARK, THEN PLACE

YOUR ORDER.(REFER TO ILLUSTRATION

LI

1{2) SELECTIVE PARTS.

* THIS FIGURE(GOVERNOR ASSY) IS
INCORPORATED IN THE FUEL INJECTION

PUMP ASSY(FIG.12).

¥Y100642




CTION VALVE

NJE

=

I

L

jou
e

4.FU

1

YOOR4%40
ITNEBE-SA, G1A

Q0 Fig. 12

REFER T



O

Y S . . : 95.04.25
1 1e01 1) { 14 ) FUEL INJECTION VALVE
10180121 ) (A)=3TNEBB-SA (D)=
A (B)23TNEBB-61A (E)=
YOOR4540 te)= (Fi=
REF. LEV. O PART NO. DESCRIPTION - arTy I P/IUA R
NO. (A} (B) (C) (D) (EI (F)
1 . 729503-53100  VALVE ASSY, F.INJECT 35
a2 . 719810-53100  VALVE ASSY, F.INJECT 3’
3 .. _129503-53000 NOZZLE ASSY,F.INJECT 3
&4 .. 119810~53000 ROZILE ASSY,F.INJECT 3
8 ..  114250-53080 NUT, NOZILE CASE 3 3
9. 129100-53100 HOLDER ASSY, NOZZLE 3 3
12 ..  114250-53120 SPRING, NOZZLE 3 3
13 .. 114250-55130 SEAT, NOZILE SPRING 3 3
14 .. _ 114250-53140 PLATE, STOP 3 3
15 ..  114250-53270 PIN 6 6
16 .. 114250-53400 SHIM PACK 3 3
23 . 119305~591 RETAINER 2 _2
26 ..  129150-59131 BOLT M4X14,HEX.SCKT. 2 2
29 . 129001-59811  PIPE, FUEL INJECTION 1
30 . 129002-59810 _ PIPE, FUEL INJECTION 1
36 . 12900159821 PIPE, FUEL INJECTION 3
L7 S 129002-59820 PIPE, FUEL INJECTION 1
3 . 129001-59831 PIPE, FUEL INJECTION 1
TV R 129002-59831 ~ PIPE, FUEL INJECTION 1
o . 124066-59100 CcLAMP 3 77
51 . 121250-59550 _ PIPE, FUEL 2_ 2
52 . 119840-59560 PIPE, FUEL RETURN T 1
53, 119840-59570  JOINT 1 1
54 . 129150-59580 _ cAP : 11
55 . 129100-59951  VALVE ASSY, CHECK T 1
63 . 23414~120000 GASKET 12, ROUND 2 2 6)
66 . 124766-59050  CLAMP 12 22
65 . 129255-59580 PIPE, FUEL 11

REMARKS *
1(G) THESE PARTS ARE SOLD BY FIG.21.
. REF.NO.1.

Y100643




. 98.06.25

Fmmaty .
| 1802 | € 15 ) FUEL LINE
[ ¢1A01) | (AJ=3TNE&S-PE (D)=
Pt (8)= (E)=
YODVS210 (C)= (F)=
REF. LEV. 0 PART NO, - - DESCRIPTION a'Ty IP/UA R
NO. ' (A) (B) (C) (D) (E) (P :
[4 .s 104200~-55321 VALVE, TAPER 1
3 .n 104200-55330 SPRING, TAPER VALVE 1
I3 . 1 = ELEMENT, FUEL 1
5 s X 129100-55661 BODY,STRAINER 1
6 ee  129100-55670 LEVER 1
e = ~ CUP, STRAIN T
8 .n 129100~55690 RING, RETAINING 1
9 .e 120100-55700 SPRING 1
10 PP | - SCREW M 4 q
b . 246311-000160 O-RING 1A P-16.0 1
12 .s 24311=-240100 O-RING TA P-10A 1
13 en 4 1 RI A 6=0). 1
C 14 . 26014-080702 BOLT W/WASHER M8X 70 1
15 . 103854-39140 BOLT, PIPE JOINT - 1
16 - 1 -59 J , PIPE i
17 . 1264766-59050 CLAMP 12 4
18 v 22190~-120002 SEAL WASHER 12 2
19 . 1 E, oIl i
20 . 105025-59750 PIPE, FUEL OIL 1
21 .«  121850~55800 SEPARATOR ASSY,WATER 1
2 e 1 - 1 VALVE, TAPEI 1
23 . 104200-55330  SPRING, TAPER VALVE 1
24 e 104200=55341  HANDLE, COCK : 1
. 1 =589 CUP, STRAINER 1
26 .u 102103-55520 0~RING 1
27 s 110250-55610 RING, RETAINING 1
8 .. X 121250-55630 BODOY - 1
29 e 121850=55710  SCREEN 1
30 e 121257-55720 SPRING, SCREEN 1
31 e 121257-85731  FLOAT 1
32 .. 101720-55750 PLUG 6 2
33 e 104200-55750  SCREW B 4 1
3% .o 23418-060000  GASKET &, NYLON "2
35 ve 26311-240100 O-RING 1A P-10A 1




LOOSE PARTS

: x-MARK PARTS: NOT SOLD- SEPARATELY.


. Mase Generators SpA
THE WATER SEPARATOR IS MOUNTED
ON MPA/MPV GENSET
 


”... J. ..::ﬁ

i

& CONTROL DEVICE

Nz

. 16,81




- -:'v't‘
=
= ’

ooy : 95704.25
11003 | t 16 ) ENGINE CONTROL DEVICE . o
1¢1801 ) (A)=3TNEBB-SA (D)=
A (B)=3TNEBS-61A (E)=
YOOR4S40 (Cr= (Fl=
REF. LEV. 0 PART NO. DESCRIPTION ~ QTY- 1P/UA R
NO. (A} (B) (C) (D) (E) (F)
1 . 119888-6612D0 LINK, GOVERNOR 1
2 - 119888-66150 LINK, CONTROL 1.
3 . 26756~050002  LOCK NUT M S PLATED 3 3
4 . 12665066 HANDLE, REGULATOR 1 1
S . 119888-66110 BRACKET 1 1
6 . 119888-64130 PIVOT 1 i |
7 - 171046=67010 REGULATOR ASSY 1 1
8 .n 17110266080 SPACER 1 1
10 .e 1042D00-6683D PLATE, FRICTION 2 2
11 .e 10420066850 WASHER (B) 1.1
12 .a 104200-66860  NUT 1 1
13 .o 171085-67100 BRATKET, GEAR 1 1
14 .e 171085-67110  SHAFT, DRIVING 1 1
13 .. 171085-67120  GEAR ~ 11
16 .o 171048-67130 LEVER 1 1
17 .e 171048-67140 STOPPER 1 1
8 .. 22351-02%@6 SPRING PIN 2X 6 11
19 .o 411-200150 COTTER PIN 2.0X18 1 1
20 .o 26116-060082 BOLT M 6X 8 PLATED 1 1
21 . 26921-050122  SCREW M 5% 12 1 1
22 . 170064-67210  LABEL, HWANOLE T 01
23 . 22117-100000 WASHER 10 1 1
24 . 22217-100000  SPRING WASMER 1D 1 1
25 . 22272-000050 CIRCLIP E- § _ 1 1
26 . 26106-060102 BOLT M 6X 10 PLATED 2 2
s 26657-1 CAP NUT m10 1 1
28 . 26106~080162 BOLT M 8X 16 PLATED 2 2

Y100645




YOOR4540
3TNEBE-5A, G1A

17 .STARTING MOTOR (STANDARD)

DR R



sa 129129-~77361

BUSH, DRAIN

tommamat T . 95.04.25
1 1504 ¢ € 17 ) STARTING MOTOR(STANDARD) ‘ e
1¢1801 )1 : (A)=3TNEB8~SA (D)=
bmme—— {8)=3TNEB8-61A (E)=
YOORLS40 (C)a {(Fis
REF. LEV. 0  PART NO. DESCRIPTION . - Q' TY IP/UA R
NO. tA) (@) (C) (D} (Er {F)
1 . 1297129-77010  STARTER ASSY 1 9
2 .o X02830560041 ROLLER 5 5
3 . X0289030010 SCREW 2 2
% .. 9490567 NUT 1 1
s .. 9491200240 BALL 1 1
6 ve 129129-;;;10 YOKE ASSY 1 1
8 ees  129129-77230 BEARING 1 1
9 s=- 129129-77240 BEARING 1 1
10 .e 129129-77250 STARTER ASSY 1 1
1 .ss  X0280210230 NUT 1 1
een X0 140 RETAINER 1 1
13 aee  X949Y T SPRING, COIL 1 1
14 see  129129-77390 CLUTCH ASSY, STARTER 1 1
17 ces 1291%2-77§gg SHAFT . S|
18 eee  129129-77410  SPRING, COIL 1 1
19 s 129129-77420 PINION 1 1
2 ess  129129-77430 RING 1 1
21 .o 129129-77260 RETAINER 1 1
22 .e 129129-77270 PINION 1 1
. 129129- HOUSING 1 1
24 .e 129129=-77290 FRAME 1 1
25 .e 129129=77300 HOLDER ASSY 109
ese  X9491730461 SPRING b 4
2?7 .s 129129-77310  SWITCH ASSY 1 1
28 .. 129129-77320 BOLT Z2 2
s 129129~ BOLT 2 2
n es  129129=77340 SPRING
n .o 129129-77350 O-RING

34 . 129129~77380
55 -

CAP

26116-120252 BOLT M12X 25 PLATED

N wbad P wa
N =diad B -

Y100646




540

YOOR4

3TNESS~SA, 614

18.STARTING MOTOR (COLD DISTF?ICﬂ

ik
.
w
o
-
i
Lt}
o




-
e
-

-

53 .

26116~120252 BOLT M12X 25 PLATED

fomonewd - 95-04‘025
I 1C0S ¢ f 18 ' STARTING MOTOR(COLD DISTRICT) ’
801N (A)=3TNEBB~SA (D)=
Pmm - (B)=3TNEBB-G1A (E)=
YOOR4L540 (g)= (F)s
REF. LEv. 0 PART NO. DESCRIPTION - QTY IP/UA R
NO. (A) () (C) (D) C(E} (F)
1 . 121120-77011 STARTER 1.1
rd .. X0280620480 COVER 11,
3 . X02804630011 RETAINER 1 1
A -  X0280992381 CLUTCH XIT 1 1
S «ss  X028021023D NUT 1 1
g cee X028327D140 5E7AIHER ) 1
7 eee  XO283711770 PINION 1 1
8 eee XD283810040 SHAFT 1 1
9 e X9490721080 RING 1 1
10 e X9491703371 SPRING, COIL 1 1
11 e X9491704260 SPRING 1 1
1; .es 121120-77930 CLUTCH ASSY, STARTER 1 1
13 .o X0281003770 YOKE ASSY 1 1
14 .e X0282002320 HOUSING ASSY 1 1
15 vas X9491002%90 BALL BEARING k| 1
146 emsw X9491002760 BALL BEARING 1 1
17 .e X0283060061 ROLLER s 5
18 s xgza§7114gn PINION 1 1
19 .o X0D2837123460 PINION 1 1
20 .o X0285011600 = FRAME 1 1
21 .o 83100750 HOLDER ASSY, BRUSH 1 1
22 ... X9491730461  SPRING 1T 1
23 .s X0289030010 SCREW 2 2
24 .o X0S 470 SWITCH ASSY, MAGNET. 1 1
2% cee xos%&oszo “GASKET 11
) ese  XO534490120 BUSH - : 1 1
27 .sn XD§36490120 BUSH 1 1
28 ses X0534490230 BUSH 1 1
29 cae X0534490230 BUSH 1 1
30 -« X0OS35050620 COVER 1 1
1 - X0535130241 PLATE (B) 1 1
32 ana X0535130320 PLATE (A) 1 1
33 +so  XD536600401 PLUNGER 1 1.
& P X9151005141 BOLT W/WASHER 3 3
35 ven X9490170900 WASHER 1 1
36 v X9490170900 WASHER 1 1
7 . X949 & ] BOLT 1 1
3B aee  XO490441312 BOLT 1 1
39 oo X9490502820 NUT 1 1
40 ces X949 2 NUT 1 1
&1 PRP X9491402100 0-RING 1 1
42 s X9491 402100 0=-RING 1 1
43 .e X128 710 HOUSING L] 1
&é .s X2019008451 NUT 1 1
45 . X9025804001 WASHER 2 2
46 .e X9025808007  WASHER 11
&7 .o X9490071970 SCREW W/WASHER 2 2
48 ..  X9490422570  BOLT 2 2
49 e X9490561370 NUT 1 i
50 se X9491200240 BALL 1 1
51 ..  X9491403700  O-RING 2 2
52 .o X9491703380 SPRING 1 1
2 2

Y100647




YOOR4S.
STNESS S, 614

_ 19.GENERATOR




.

PO, 95 -‘.04:__25
I 1C06 1 ( 19 ) GENERATOR . .
11801 1 (A)=3TNESB-SA (D)=
$owmcand (B)=3TNESB~GIA (E)=
YOOR4AS40) {Ci= (Fiz
REF. LEV. O PART NO. DESCRIPTION IP/IUA R
NO. (A) (B) (C) (D) (E) (F)
1 . 119835-77200  GENERATOR T 1
2 . 11983677700 ROTOR ASSY 11
3 cea 1198346-77850 BALL BEARING 1 1
& -e 119836-77710 STARTER ASSY 1 1
s .o 119836~-77721 COVER ASSY, REAR 1 1
-] vom 119836~77730 COVER, REAR 1 1
"7 <e.  119856-77741  BRUSH ASSY,RECOLAT ULATOR 1 1
8 case  119856~77750 BRUSH ASSY 1 1
b .ces 11983%56=-77760 GUIDE, FAN SIDE 1 1
10 cea 119838~77770 DIODE ASSY 1 1.
11 cns 1198346-77780 CONDENSER 1 1
12 ... 119836-77871  BOLT (1) 1 1
15 ‘e 119836-77790 COVER ASSY, FRONT 1 1
16 e 1198346~-77800 RETAINER. BEARING 1 1
17 . 1198346~-77840 BALL BEARING 1 1
18 sve  119836=-77860 SCREW KID 1 1
19 ve 1198346~-77810 PULLEY 1 1
20 .e 119836~-77820 NUT ASSY, PULLEY 1 1
21 .o 119836~77830 BOLT, THROUGH 1 1
22 . 129136~77250 BOLT M 8X10S 1 1
23 . 119820-77340 SPACER 1 1
2h . 26366080002 WNUT M 8 1 1
25 . 129410-77330 ADJUSTER, V=-BELT 1 1
26 . 26014-080252 BOLT M 8X 25 1 1

Y100648




YOOR4340
3TNEBB~SA, G1A

20 . PANEL

RER ¥ ‘i,}'
. b S



~at

e
Al
-

-

trecaan + : : 95904 .25

1 1c07 020 ) PANEL -

14180111 . (AYm3TNEBS-SA (D)=

tomvment . (B)=3TNEB8-GIA (E)= -

YOOR4540 (0)s tF)a

REF. LEV. 0  PART NO. DESCRIPTION ——————— D SO -~ 1 PIUA R
NO. (AY (B) () (D) {E) (P

124550-77050  COVER, TERMINAL 1 1

‘2 . 119888-91021  HARNESS (A}, WIRE 1 1
3 . 26104-080162  BOLT M 8X 16 PLATED 1
4 . 121400-911 NAFY, FLEXIBLE T 1
s . 129608-91150  BRACKET ASSY, PANEL 1 1
6 e 119888-91120  SUPPORT, PANEL 2 2
"7 ae 129608-911 BRACKET, PANEL T 1
8 . 26033-080202 SCREW M X 20 4 &
9 . 129608-91140  STAY, INSTRU. PANEL 1 1
0 "T""11655§=§iTﬁ1""Fiiit'i§§?7‘?i§?ﬁuu 1
" . 119888-91201" PANEL ASSY, INSTRUM 1 1
12 . 119888-91301  PANEL ASSY, INSTRUM 1
i3 . 119888~91511" PANEL ASSY, INSTRUM 1 1)
% .. 104507~07190  LABEL, YANMAR 1 1
15 .o 124732-77720  LAMP, CHARGING 3 3
16 e 171010-77850 THERMOMETER, C.W. T 1
1”7 .. 128300~77920 TIMER 1 1
18 .. 124559-77971  LAMP, PILOT 1 1
19 e 171090-91090  GAUGE, PRESSURE 11
20 .o 119888-91031  HARNESS (8}, WIRE 1 1
21 .o 171080-91100  TACHOMETER 1
22 .. 171082-919 TACHOMETER 1
i .e 119888-91110  BODY,CONT. PANEL 1 1
4 .o 124770~91220  COVER 52 2 2
25 .o 121400-91520 ABSORBER 4 4
26 es  121400-91530  SPACER : b &4
. ao 119888-91610 LABEL, CW & OIL LAMP 1 9
28 . 119888-91620 LABEL, KEY SWITCH 11
29 ee  22117-05000D0 WASHER 5 1
e 197~ WASHER 1
31 os  26116-050102 BOLT M S5X 10 PLATED 1
32 .  26716-050002 MNUT M S 1
.. 933110-001 SWITCH ASSY, STARTER 1 1
3s .es 9$§31ﬁigg§gg KEY ASSY 101
38 . 121750-59890  RETAINER 1 1
39 . 194180-51640 _ CLAMP, WIRE HARNESS 1 1
W .  26106-080162 —BOLT & 8X 16 PLATED 1
# . 26366-080002 NUT M 8 : 1 _
42 . 121750-59890  RETAINER 1
'Z!""T""'§3T53=U§E1EE'“'EEE?‘E'EE‘TE‘itKTEE"' 2 2
&4 . 26033-060202 SCREW M 6X 20 4 4

REMARKS +

1C1} WITH C.W.THERMOMETER(REF.NO. 16,
' P/# 171010-77850? & PRESSURE
! __GAUGE(REF.NO.19.P/# 171090-91010).

. Y100649







33 . 129400-92420

W
&

977770-01212

FLEX HORN
GASKET, LIQuUID

&)
‘)

| FEvised : wer. 1096 | o
hstadaiadodeg + - - 96-02 .09
' 1C08 { 21 ) GASKET SET S T :
1¢1801) 1 (A)=3TNEBS-SA = (D)= ¥~
$mmm—— + {B)=3TNEBB-61A (E)= = - -
YOOR4540 (C)= (Fle IR
REF. LEV. 0 PART NO. DESCRIPTION Qr'TY I P/UA R
NO. - (A) (B)Y (C) (D} (E) (F)
e 1 . 725EU5'923UU"'EIEEET'EETTNUH'IEE‘3 T 1 (Cp)
e o 1——t% ==
1 2-1.. 129001-01340 GASKET, CYL. HEAD 1 1 .
3 ee 124240 7 =ASB.) T 1
4 . 121850-51960 O-RING., F.I.PUMP 1 1
5 .e 12140011340 SEAL, VALVE STEM 3 3
6 e 1196 . 3T 3
7 .o 119625-11880 SEAT, NOZILE '3 3
8 .o 129150-11310 GASKET, BONNET 1 1
9 e 129150-7751 ASKET, (NON-ASB.) T 1
10 .o 129001~12110  GASKET,INT. MANIFOLD 1 1
11 .- 129001-13110 _ GASKET, EXH.MANIFOLD 1 1
12 e 121 GASKET, SILENCER T 1
13 .o 124460-11340 SEAL, VALVE STEM ‘3 3
14 . 129150-32020 GASKET, L.0. PUMP 1 1 .
5 .. 129150-3504 KET, (NON-ASB.? T 1
16 .. 129150-35111  GASKET, (NON-ASB.) 1 1
17 . 129100-42020  GASKET, C.W. PUMP 1 1
18 .. 129795-49551  GASKET, (NON-ASB.) I
19 .o 129150-49811  GASKET, (NON-ASB.) 1 1
20 .o 129100~-49840  GASKET, THERMO. CASE 1 1
21 ... 104200-59170 GASKET 12 2 2
2 .. 22190-080002 SEAL WASHER 8S 5 5
23 .o 129150-49360  GASKET 10 1 1
24 e 23414-120000  GASKET 12, ROUND 2 2
25 .e 124465-44950  GASKET 16 2 2
26 .- 23414-080000  GASKET 8, ROUND 2 2 .
27 ..  23414-100000 GASKET 10, ROUND 2 2
28 .o 24311-000120 O-RING 1A P 12.0 3 3
29 .o 24311-000160 _ 0-RING 1A P-16.0 3 3 o
30 .e 24311~000320 O-RING 1A P-32.0 2 2
3 .e 24341-000240 O-RING 1A $-24.0 1 1
32 e 24341-000500 O0-RING 1A $-50.0 1 1
T 1
1 1

- L 2

1(1) OPTIONAL PART.
_1(M) MISPRINT.

A —— s

Y100650



frsnsead

{HF NO.YOORAS&O) t IH01 1 Akxk PARTS INDEX #s# 95.04.25 P. 1
frmma - :
PART NO. DESCRIPTION CATALOS GaP. REF. LOC 1| PART NO. DESCRIPTION CATALOG GRP. REF. LOC.
_ NO. N0, MO, o, 1 NO. NO. NO. 'TH
X0280210230 NUT YOOR4540 7 11 1604 ¢+ X9491703380 SPRING YOOR4AS40 18 52 1605
18 s 105 1 X9491704260 SPRING YOOR4540 18 11 1605
X0230620480 COVER YOOR4S40 18 2 1605 1 X949173046) SPRING YDOR4540 1726 1604
Tﬁziﬁi%ooti""ii?ﬁ?iii YOOR4540 18 3 1¢0s 1 18 22 1605
X0280992381 CLUTCH XIT YODR4540 18 4 1805 | 101304-39020 JOINT 12, PIPE YOOR&S 40 15 18 1¢02
20281003770 YOKE AS$SY YOORAS540 18, 13 160S 1 103854~ BOLY, PIPE JOIN YOOR&S & 15 17 1¢02
X0282002320 HOUSING ASSY YOOR4540 18 14 1€05 ' 104200-55321  VALVE, TAPER YODR4&S4D 15 2 1602
X0283060061 ROLLER YOOR4540 17 2 1€04 | 10420D-55330 SPRING, TAPER VALVE YODR4S4OD 15 3 1¢02
18 1 1€05 | 104200-55750  SCREW M 4 YOOR4S 40 €02
X0283270140 RETAINER ~ YOOR&GS4D 17 €04 1 104200-59170 GASKET 12 YOOR4S40 15 20 1602
18 6 1€05 | 21 21 1608
X0283711420 PINION YOOR4S540 18 18 1€05 1 1D4200-66820  SPRING YOOR&S40 16 9 1€03
X0z283711770  FINIOW YOOR&S540 18 7 1605 | 104200-66830 . PLATE, FRICTION YOO0R4540 16 10 1€03
X02837123460 PINIOK vogn:;:g :a 1: ::g; ! 1ns§gg-es::g WASHER (@) YOOR4S540 16 11 1c03
X0283810040 SHAFY YpoR 8 1_104200-64 YT YODR4S 40 1612 1c03
X0285011600 FRANE VOOR23%0 18 20 1C05 1 104507-07190 LABEL, YANWAR  YOOR4540 20 14 1607
X0285100750 HOLDER ASSY, BRUSH  YDOR4S40 18 21 1€05 | 114250-53080 MNUT, NOZILE CASE Y0OR4540 14 8 1¢01
X0239030010 SCREW YOOR4540 17 3 1C04 1 114250-53120  SPRING, MOIILE YOOR&S4LD 14 12 1601
18 23 JE05 1 198250-5 + WOTILE SPRING YOOR4540 1% 3 1c01
X0534006470 SNITCH ASSY, MAGNET. YOOR&S4D 18 24 1605 1 114250-53140 PLATE, STOP YODR4S540 14 14 1601
X0534040320 GASKET YOODR4S &0 18 25 1003 | 114250-53210 PIN YOOR4540 14 15 1601
‘13331150120 BUTH ¥ - K YOOR4S40 14 1& 1¢a9
27 1€05 | 119150-11810 GUIDE., VALVE YOOR4S540 4 14 1805
xoss&&oozso BUSH YOOR4S540 18 28 1605 1 119305-59120 RETATNER YOOR4S40 16 23 1601
K1 ic 1 - | RATNCAP, T YOOR&S540 & 13 1807
X0535050620 COVER YOOR&S540 18 30 1€05 1 119620-01750 CAP, FLYMHEEL COVER YDOR&S4D 3 7 1804
X0535130241 PLATE (8) YOOR4540 18 3% 1605 ) 119620-13501 SILENCER YOOR4S540 & 8 1807
5 € ] - ] YOOR4540 I 9 1807
X0534400401 PLUNGER YOOR4540 18 33 1€05 | 149620-13520 TAILPIPE ASSY YOOR4S40 & 10 1807
X1284000710 ROUSING YOOR4S 40 18 &3 1605 1 119620-13560  TAILPIPE YOOR4540 6 11 1807
Xo0190085655  WOT YOORZS3D 18 &4 1 i 1187 PROTECTER, WOZIL YOOR4540 &% 26 1803
X9025806001 WASHER YOOR4S40 18 &S 1605 o 21 6 1C08
X9025308001 WASHER TODR4LS 40 18 &6 1603 | 119625-11880  SEAT, NOIILE Y00R4540 & 27 1805
X9151005141  BOLT W/WASHER  YOORAS40 i85 3% 1605 - 21 7 1608
9490071970 SCREW W/WASHER YOOR4S40 18 47 1€05 1 119625-11900 RETAINER Y00R4540 4 .28 taps
X9490170900 WASHER YOOR4540 18 38 1C05 1 119440-01640  DRAIN PLUE M22 YOORAS & 3 1% 1804
— 36 1e63"1‘%133§§=?763ﬁ"'iﬁtiii?i?‘??i?"“"“ihhi?34o 13 88 1815
X9490422570 BOLTY YOOR4S540 18 48  1C05 ¢ 11966D-61901 RETAINER, SHAFY Y00R&S 40 13 &5 1815
X9490441303 80LT YOOR4540 8 37 1cos i 808-12520  ELENENT, OUTER YOOR&S40 5 171 1804
X9490441312 BOLT YOORES 38 05 1 119808~32530 ' COVER — YOOR4540 5 18 1806
X9490502820 NUT YOOR4S540 18 39 - 1cos ! 119808-12540 . VALVE, UNLOADER YOOR&S4O 5 49 1806
_ &0 ) 8 0 SHAFY __10 12 7 1813
X9490561370 NUT YOOR&S 9810-53000  w E ASSV.F.INJECT YOOR&S540 1% 4 1c01
18 49 1605 .1 119320-77340 SPACER ' YO0R4540Q 19 23 1C08
9490721080 RING YOOR45 40 18 .9 1608 1 GENERATOR 19 1 1606
X949100259 BALL DEARING YOO E R 1€0s . 9 6-7770 ROTOR ASSY YOORE540 19 2 106
X9491002760 BALL BEARING YOOR4S4D 18 16 1C05 1 119836-77T710  STARTER ASSY YOOR4S4D 19 & 1c06 '
X9491200240 BALL YOOR&S 4D 17 3 1€ [ - COVER ASSY., REA L] 19 3 1¢
~ 18 35 13 T 119836=777 ViR, ] YOOR4S40 19 ) 1004
9491402100 o0-RiNe YOOR4S40 18 41 1C05 ) 119836-77741  GRUSH ASSY,REGULATOR YOOR&S4D 9. 7 1606
. - . 105 ) 19335-77750 BRUSH Asst YDOR4540 - 8
¥ X9491403700 O-RING VOOR4S40 18 51 1605 1 _ IDE 540 9. 9 ‘1eos.% i
* R9491703371 SPRING, COIL YOORLS 4D 17 13 4604 ) 119836~ 77770 otqn: A:_nf ..., YOORASAD 19 . 10 1¢08 'Y W m
; : 18 10 1c0s: l 119836-77780 - COMDENWSER - . 100!6560 ‘19 11~ 21¢08°

\ : . . ) g a . 5 , B .
: : s e A 3 . . g P I 4



, 119388-01400

pomavaa}

INF RO .YOORASAD} ' 102 1 -£an PARTS INDEX &xe . 25.04.25 r. 2
[ZT L LIRS ]
* 1
. .
PART NO. SESCRIPTION Clllt:i 0:9. REF. LOC : PART N0, sESCRIPTION CATALOS SRP. REF. LOC.
ne. .
1 7 ¥ s FRONT -~ ¥ ] ' 2V-124
119836-77800 RETAINER. BEARING TouRLsSL0 1 18 €06 1 121550-23200 IOLT. GOIllctllt (1] !00!4360 $8 ¥ 1809
*3;; - 0 PULLEY yogRisse [ 1 10 1% 104
19836~77820 NUT ASSY, POLLEY YOORASAD ? 2 104 & 1217 !IPG- H TER FRAIN YOORASLD 1 F1] [11]
119834-77830 QBLY, TRROUAR TO0RLSL0 19 1606 1 121730-39390  RETAINER T00R4340 20 38 1cor
- AREN '] € 42 1802
19836-77850 EARTN ¥ [] ' 1840 FLES PRI/ 4 YOOR4530 10 1 1y
119036-7786D  SCREW KIP YOORASAD 19 fcDs 1 121830-21480 lult. V-PULLEY 10084540 s 12 1809
111‘ - Lt ¢1) ‘ i - (1.2U 3 213 1803 __
19835-778 aeLT (2} Y00R4540 19 ¥ i 21 4 1c08
119034-T78%0 WiRE assvi LEAY 10084340 19 1€06 0 129433-1382% I?IGII:A: YOOR4S 40 & 14 ts07
= [ZYT11 U —— . [ T} L1 ] 1% 1 -
119880-59570 - JOINT - 1. 53 w0l 1 122137-5154 CREW, PIMEON T00R4540 I% 1 I:?g-
119843-41540  SPR1NS : !ﬂﬂll!&u 13 354 1815 ) 122710-51090  KEY YOOR4LS4D 12 1) 3
0 | i - AGERCE} yOO34540 616 1807_
- 1809 YODR4SLD 1 $ 1912
ll::lli.‘lttﬂltll tnoq&s;: 3 2 [ 43 1512
1

1004
]

19 e 2 T 180
119808-54110  BRACKEY tuolaSto 18 tc03 ¢ P 1005
- NK, GOVEANSA Y & ] ¢ i = ] ) tpnz--
119808-66130 PIVOT YOORASH 16 '} T 12418D-11340 kKRB YOORL540 4+ 59 180
Il’lll-bil!n LiaK, GOI!IOLv . !nolss&o 16 2 103 . : 124180-39140 :ﬂtt.uo. PIPE JOINT YDODRAS4O 9 34 |||o
« - 1) ¥ ¢ 33 1910
1 1 NARRESS ln. Ull oo &n 20 20 1607 1 124 COVER, NO-P T00R4540 2 . |=%3
119003 1ot Plltl ASSY, snsrnun YOOR4AS4O 20 10 1607 : 124240-01883  GASKET, tHON-ASB.F  YOOR4S54D 2 9 1003
1 - - u ARE & €07 | 124250-4¥ THNERNEN YOOR4340 10 45 1i% -
11958891201 PANEL Allt. :lstlun vnulss&n T IR TP n lat‘sn-sssso TARK T0O0R&S40 1 23 1
- L PANEL A ; : — 1812
Tivass-91311 P TASN - YOORESS B ¥ e 0 l 450-44550 CLANP, 3 YOOR4SLO 11 28 112
119888-91610  LABEL, €W & OFL LANP YODR&S4D 20, 27, 1807 ! 124450-44568 CLAWP |, YOOR&SA0 1M 26 - 1012
u*z%_u%;%du_g.um__mm 20 1eqy .t - A 4 2% 1805 __
120130-1 (1713 ALY Y00R4540 & 12 s o ' T 13 1c08
121000-13201 ~ SASKEY, $ILEmcER: YOOR&SAD 6 - T . 180T ) 128565-44930  GASXET 14 YOORLS40 0 &3 111
: S TR | A [ W ' 48 1041
121023-01350 ToviE, SLIND TOOR4SA0 2 2% 1803 ‘ 21 23 1c08
121111-::901  SOLY, FLYNNESL - YOOR4S40 . 8 13- 1809 1 124330-214600 . RING SEAR T00R4AS4D s 2 1809
- : : | )}
TTELNTCH Tel Y001 -4 12 1C0S v 124550-51370 0-01NS, DELIVERY TOORAS4D 12 34 |=%3
tzizsu-t&oni,' SRITEN, 1ulnno||1o°c 100!;5&0 10 . 42 . 1817 ) 124550-39820 . PELT &, PIPE JOINT  TOORE3AO vy 39 1010
: : o 4§ ' _YDOR4SAD 13 67 18413
121256448 RAEKET, SWS~TANE YOORAS 4O 1912 1 124350-7T70 COvER, NINAL TOOR&SAD 20 ] 1co?
121400-11340 - SEAL. VALYE STEN TOOR43K0 1008 . 1 124339-77971 . LARP, rntor 7 YOOR4S40 20 18 107

121400-44450 SORNEE, SNOEK  YOORA3AD 1
121400-91140 _ SNATE, FLEXIOLE YOORASLO

TOORASL0
... ,TODR&SED

21800-91830  SPACER i
121650-01560 STUD W 8% 22 .

2
. 1607,

BiOR , gaRessn 6
| §24732-77720 . YOOR4SAD 20

TY00RAS4D 1% 1012
: P L T L]
e 48 ge iae0R.

e AR 2y 1602
voasisse 19,26 1811
Sosi3sg.~ 30 ' 28 )

!



temwnani

IKF NO.YOOR&S4D} ' 1ND3 4 “axa PARTS INDEX fax 95.04.25 3
fommaa -4
. i
PART NO. PESCRIPTION CATALOG sar. ll:. LOC 1 PART me. BESCRIPTION CATALOS ORP. REF. LOC.
XO. NO. RO. 1 " .
FEavsU-31190  SPRING, PLUASER  VOORASI0 [ F 1 ) ] ] Ket, TR0, YOORLS4T 0 1c08
126450-88020 MANPLE, RESULATOR YOOR&S 40 18 & fEB3 1 129100-51300  vALVE W/SEAT., DELIY. YOOR4SLO 12 2 1813
INER o ' Py 1] ¥EL ¢ 1298 1844
129001~ 3 TL. NEAD YOORAS 40 ; [ 3 ~$3100 LPER ASEY, Ill!ti TOOR4S40 14 y 1t01
129001-D§340  SASKET, [NON-ASH.) YOOR4&S4D 1 28 1502 .1 129100-5%450 ELEMENY. FUEL TOORLS 40 13 & 1c02
“ A RING 24540 1 15 1 1 - ER RES 4 13 § ' 1602
P001-117 13 Y, CILINPER YOOREI40 % [ 1 i 00-554 cup, STAAINER YoOR1540 15 ] 102
129001-12100 RANIFOLO BOR4S40 5 1 1804 ¢ lzvton-ssocn RING, RETAINING YOORLS 4D 15 ] tca2
- SKEY s MAMIFOL® 113 80§ ¢ rRLIN 10024540 15 ? 1€02
2110 1C08 ¢ 129 lo- 9951  YALVE ASSY, CNECK YOOR4S10 16 85 1e01
129001-13100  NANEFOLD,EXNAUST YOOR4540 & 1 18G7 l 129180-51400  SNAFT ASSY,CONTROL tool&SAo 13 22 1013
- AS B.BANIFO 4540 é 2 1807 't 120100-6144D  LEYER, CONTROL 3 1815_
21 1 1C08 | 129100-61550 SPRING, FUEL CONTADL tnonﬁs&o 13 84 1nis
12900121000 cuau:sunrr ASBY too|¢s¢n 8 t 1009 1 129115-39310  FIPE, FUEL YOORAS LD 15 21 1602
ne 8 ) 0-443500 RAMIATOR YOORESE0 19 4 1812
129001-225 d106 SET, PISTON ¥ I&Sin 4 28 1809  129120-44560 PROTECTOR, FAR Y0ORGS L0 11 I3 12
129081-22900 rlsrou u:n:uc 052,25 YOOR4S4D s 1809 1 129120-7750%  REATER, AlR Y00R4540 5 12 1806
- s ' - FLANGE, MOUNTING T 3 3 1804 _
129001-32001 ¥, lUl. oIL  YOORLS40 ] 1 1010 V 129129-14580 CANSHAFT ASSY TODR4S40 7 3 1508
$29001-35300 IOtt.Lu:.o. s:::lu!: IOOI&S:D : 29 1910 : 129129-77010 St:lt:: :llt YOOR4S540 17 1 1¢04
001-398 p F 8 on Y 29-77210 Yo R&SK0 1 1604
'E%OM su%t"‘“""r"u'_ﬁ—t_rq—'gut. ] NIECTION ¥ g{‘%;io 13 s 01 1 129129-711220 un"_’—*—u%-nue ASEV Y0 u;"%n nlv' _g'—‘lcm
129001-59831 PIPE., FUEL INIECTION YODR&S4D 1% 43 1601 1 129129-77230 WNEARING T00R4S40 17 & 1604
129002~ O PIPE, PUEL INJECTION YOOR&S4O 14 1€ i_129129-77240  SEARINS Y00RLS40 ] £04
129002-59620 FIFE, FWEL 1% 37 1COT T 12992977350 STARTEN ASEY Yoo&¢5%0 710 €04
129002-59631  PIPE, PUEL INJECTION YOOR&LS:O T 1C01 © 1290129-77260 RETAINER YOOR4S540 17 1604
%gvpsg__;_zg STRAENER ASSY, FUEL YDORZSS €02t §29129-77270 _ PINION 10084540 723 _qc04
29052-41050 riiilii"' T YOORAS 7 D15 1 129129-77280 NOUSING YO0R4540 17 23 t04
129052~ clgco t::!l . tnol‘s:: 1: 8 t:;s 1 129129-77290 ::::: s r00R4540 17 2% 104
70 PACKIN I ' & ASSY yOOR ‘ €04
%gvu §=$%§95 Ti, 6OV, LEVER YOOR&S40 6 © B85 f TODR4540 %1 '"‘%Eﬁi“
129052-61500 LEVER ASSY.GOVEZNOR YDOR454D 3 37 115 129129-77320 s0LT Y, TOORLSEO 17 23 108
%g 0S2-81540  SPRING 004340 13 83 ta!s 3 1zo!zg-111;u “8OLY YOOR4S 4D 17 29 1604
;1%57515 (] L FIN 110 YOOR:S% 3 1 1008 1 129129-77340  sFRine Y0OR4S40 17 30 104
‘ 26 1006 0 129129-77350  0-RING YODR4340 17 N 104
[ 2 1009 1 $29129-77361  BUSN., BRALN vauugs;o 17__ 32 1606 _
TerI0D-0184D  CASE A3V, OIL SEAL YOORES40 337 uh‘l““h“'sz‘L- F129-7T7380  CAP E1{1] 7 34 1coé
12#100-01730 srltll.‘ﬂlt Sunp rggn&s‘o ; 17 ::g: i 15312:-;;333 :Lg:gn ASSY, STARTER rogn:;:g 17 1% 1604
2{00-01760__ Sunp ASSY, OIL YOORESE 19 ' -17& [ YoOoR 17__ 17 1604
%53*557%%166“‘“71tFE:‘TiTIEI‘“" “'Tﬁﬁl!%?g ¢ 13 18 9129-774 iINS, coiL T00NES4D 17 18 1604
129100-91130 :a:::.‘::lnus:e . tggl:::g : 1" 1805 1:91:9-114;3 ::::au YOOR4540 7 19 1€0¢
1 n-§1240 BAET ¥, ROEKE 2534 & YODRS i 0 £0¢
S!*iﬁ'{+‘ $50° SONNET ASSY "“"’%ﬁﬁiiitﬁ Fite, CING WAT 0 . gi LI}
129100-11650  ARN ASSY, ROCKER TOORLSLO 4 38 1803 | 129436-77250 8OLT M 3X10S rnonssso 19 22 1006
9100~-2391 BUSK, PISTON PIR DOR&S 4D 8 38 18 ) 129150-01200 _ STuB. CYL, WEAD 4340 127 1802
129400-25041 F¥, (ILE SEAR YOOR&S0 7 [} 18 t 129150-0z028 (T iNG CAF Y00%4540 1 7 1802
lzvtun'ss;gl PIPE :IS!; CIT autft IOOI(!:: : 1) l:ln 1 1201so-nztsn ::::Il!. }anu:: Y00R4540 7 4 1908
129100-42 PUNP,C. U, LHON-A Y i 2 BEARLNG USs0. 4 ? 02
129100-42020 W, PUNP TOOR4540 0 1 T 1 SEARING, THRUST YOOR4540 1 %i %idz
o 0 0 fo 17 !cot ' 1;;};;:;;;;9 lsa::uc.rungs: .230% YOOR4S4D 1 32 1802
I7100-49800_ CASE AS ta: RNOSTAT YOOR4SA F ? -0302G  tOVER, BREATAER DOR4SAQ__ 4 SO {m0s
%z%%ooo‘oggg GASKETY, toui’sso 2 ||| 1 129150-03070 BAFFLE, |usarnii""‘¥ﬁol%§‘o ] 1 1805
129100-49830 covtn,tuelnoSt CASE YOOR4S40 |o 29 1814 4 129150-03080 PLATE, SWELTER YOOR4S540 4 52 1803
129100-49840 _ GASKET., THERMO. CASE YOODR4340 10 3% 1811 ' 129150-03100 REVAIMER YOOR&S 4D 2 1 1803__




[ Py

tHF NO.YOOR4S4DD t INGL abs PARTS IRDEX #as 95.04.25 P. &

fovncand
. ) '
PART NO. PESCALIPTION CATALSS SAP. REF. Lot 1 PART NO. BESERIPTION CATALOG GRP. REF. Lac.
ne. H0. NO. [ i) ] . NG. N8,

v ¥ 0,DELIVERY VALY
129150~-11280  SPRING Y00R4540 4 33 1005 1 $29135-51370 STOPPER, VALYE TooR4as40 12 35 1013
- 0 SHAFT, ROCKER ARM R456 2 51380 _LOCKING (M) 2

55~ D LOCKINS (B T00R4&3 4 1
21 L) 1C08 129155-51400 !l'lll!'l YODR4&540 12 38 1013
- EER 12__ 3 )|

5 0 Pt'l K16 TOORAS40
129155-31450  SNIM 357, l:J“i!ll. TOOR &340 12 4 1813

A
29155-31521 YOORAS40 12 A7 1913
129153-51330 S!lcll: lUl. SPRING  YOOR4340 12 48 ms

10084349 11
PINEON, CONTROL YOORESLO 12 30 1313

ne xrl. R&S5 &
SEAR, CANSWAFY VUDI&Siﬂ ?
A

YOOR
Iﬁﬂli!iﬂ [} s 1809

29130-1175
129150-14101

129130- 14400
129130-21200 llll. CRANKSHAFY

129150-234 TNS, CRARKPIN Yoor ¥ 129155-515350
129150-23410 lElIll.c?ll 0.520.23 'ﬂﬂlliiﬂ 8§ 48 1009 V 12915331570 PLUé tm12} YOORESLD 12 53 1013
u/ae ! = Yoguesen | 12 54 18931
129150-25900 rEnr YOORAS40 T 13 08 1 129155-51591  SPRINS, RACK YOOR4LS40 12 55 1813
1 129450-25920 llll: NG G!:l 10084540 T 13 1808 : 129455-51600  SNIN PACK SO0R&540 12 54 f;li_
2 1 € ] =3171 + LOWER COVER YOOR4540 12 7 lI}!
§29150-35041 SASKET, (NON-ASS.) YOOR4S4O y 19 ta10 1 129155-51730 CGIII. S10E YO0R4540 1 m 1413
‘ 360 12 18 1803
29 1 (3] ] 5 K YOOR4S40 (1 T 1813
129150-35104 Illtlllo Stllll!l Y0OR4540 1810 ¢ 129155-351930 Srltll !-3 25 YOORASAO 12 8 1813
129150-35111 SASKEY, (NON-ASD.? YOORESE 2 [ 1 = PACER Ts9). oo 81
] ~32030 ASKE yoor [1] 12 95 114
129150-35151 :ltlll S0X80L ;00:‘!‘0 9 ;: 1:10 1 129155-61120 lll‘ L!SO!!AIK 0 '00!&5(0 i3 10 1815
[ ]

: S G
27150"90'0 cotk., .llll TOOR4S40 Si 1,2 1!'159'63301 WEISNT ASIY,QUVEANCA lﬂul&Siﬂ 3 13 1818

1
%% !;0“9100 COEK ASSY, ;:!A‘ YOORAS 40 ‘! i ;% [} IZ";S-Il!&i SLEEVE yoor 1 19 qe1s
Taon : W . 1815

1111 l 129155 41340  SLEEVE . 1, YOOR4AS4O 3. 21 - 181S

GASKET, (NON~ASS.) [ 915 '6 430 SPAGGI “' A 5 1813
: : . 3 29 1815

l:gi lﬂLt. IOLI Ly 'OBIQS‘U 13 30 1315

120450-39131  DOLT MaX14,NEX.SCKT. !00"56:

*29%30-50500 CAP JO0R4SS

T | 129155-81460
§__ S8 ‘

__eoLl, FUEL CONTAOL tn 215
1 1313

[]
! l!’l!i‘lll!ﬂ 0-2IN8 $10 IOOI‘SGU 15 &4 1815
BOLY, MASNER BASE RE340 -

2 ? . 1tos
. Lq

PIN,PISTON

- T ] 54
$29202-22300 . TeBRAsAg

g T

LI .
= -‘IESii%%g--w 14 - 63 fg%%”
29135-5|20 S L B €02 .
128135-3 ~§ 129400-01520 = FLANGE,SEARS N TOORASAD -~ 2 1803
SR Ay S .0 1294D0-92420 .. FLEX NORN , YOOR&SAD . 21 33 1¢08
12 ! = = #2110} 10084340 1



¢MF NO.YOOR4S4D!

PART WD,

129412-61500
-44310

129477-61720
00+61

[ 0
129506-51100
-12300
*608-12510
129608-93130

129795~11120

P

129795-49351

PESCRIPTION

¢ V=
LEVER ASSY,GOVERNOR

fromcany

! 1HOS wA8 PARTS INDEX man 95.04.23 r. 5
[ TPy
g i

* .
CATALOS GRP. REF. Lec I PART NO. PESCRIPTION CATALOG GRP. REF. Loc.
N . No. neo. No [] : : s

=5117 43
! tT4307-51560 rintON YOOR&S 4O 12 52 1813

YOOR45 LD 13 38 1915
ABIATOR Y0084540 4 812 ¢ 374307- uiu SET 4540 81s_
] Y s ~5164 + WIRE NAR ¥ ] 2 39 to7
SPRING, SOVERNOR YOOR(S 40 13 87 1015 1 -194990~-220%8 lut WIWASHER YOORL54D 6 3 1807
sPRINgG FI!L eenrao noas 1] s 23 807
] ] L — YOORKS4D 13 &8 '“auts
PLUNGER UIlAllll 10084540 12 12 1013 4 22117-050000 wASHER 5 0024540 20 29 1co07
ATRELEANER JODR4S 40 5 18 1808 30 1607
Y 5 18 iiﬁi"1“1!TT7=T6iﬁ66‘"'iIIiii‘Ti"“""‘““"?iﬁi??iﬁ‘“"Ti‘*‘!i“*“TEof
ORACKET. PANEL T00R4540 20 7 1207 ¢ ;z:sv-olnoon WASHER 8, POLISNED  YOOR$S54D 11 13 1012
]

STAY, INSTRU,

’

BRACKET,ALRCLEANER

TODR4S40 S 6 1008 23 1e03
10024340 s ; g-os ) 20 22 1c08
g‘?3;'aTfi“‘“!iit‘i%t"“"'“‘""Tiﬁiiis i - WER TO0#454 13~ 70 diis
10084540 2 & 1803 + 22190-120002 YOOR4S4D 13 71 qmys
TTT 0 803 4 SEA YOQR4540 :

129795-01800
2793~ 0

SEAL, ONL
PIPE, KNOCK

n
SPIII'- YALYVE
AINER

PANEL YOOR4S54D 20 2

SEAL uaSHER 43 YDORL54D 13 &9 1815

TOOE4$40 2 22 YOORA53D 16
tounss‘o A 20  t8OS 1 22217-030000 SPRING WASHER s YOOR4S40 277 1814
24340 803 1 - RING WA ¥00Rs 2 83 a1y

0 4340 1 9
tﬂDl&S‘ﬂ 10 24 91

171420
171420-34820
Az1588-41200

144626-91340
170064-67210
710 a- raso

1110&8-57330
71048-8714D
71051~

171080-91100

1

1
171085-67110
7 UIS- 120

17110!-650.0
30t-

171301-4501D
71301-4

7 -
l?l:?i-!’bﬂﬂ

PIPI |li: €. WATER

T00R4540 1"

GASKET, (NON-ASD.} ' 1603

) 7 508

TACWO WNIT 4540 s LB - ¢ [ 1187 e 1 Y00R45:0 1809

LADEL, NANDLE YOOR4S540 14 22 1803 1 22272-000050 CEiRCLEIP - 5 YOOR4540 16 25 1c03

TNERMONETER, C.W, OOR4S40 20 14 1€07_ | 22287-120000 wASWER 1| 10084340 y 7 815
v Y Y 16 7 1 51- *IN 2% & v ii%ﬁ "46 ‘ié" '!Eﬁs"

LEYER YOOR4540 16 16 1603 | 22351-040010 SPRING PIN iX1Q YOOR&SRO & 8 taoy

STOPPER YDOR&340 16 17 ico: [ zz;s;-gsooag SPEING PIN ix}n roglazig 12 8¢ 1813
0 =06 1] & &t. 1m0s

TACKONETER YOOR4S 4D 20 2 1607 b 22372-040000 $WAP PIN 4 !, YOOR4SSO 13 73 1613
TACNONETER T00RASS 20 22 1807 1 22411-200 COTTER PIN Y 16 19 1603

. ¥ 7 & 1idgs

SHAFT, PREVING YODR&S&D 18 1c03 . 8 & 1809
SEAR YODR &S0 1613 €03 | 23000-016000 CLANP YOORLS 4D 10 40 1891

2 Y - 3 ¥ [ ] 1804

SPACER T00R4S 4D 16 8 1€03 1 23010-038000 cLaNF 33 YOOR4S 40 1" 32 1912
uonalul. FLYMNEEL YOOR&540 & 804 1 230 |-ornz;n PIPE 10016540 11 27 2

1 : YOOR4540 % 1818

¢

lfl 181, €. WATER

Flfﬂﬂ!lt W/RING SEAR
CRANKSHAFY

Y-POLLE

¢ COOLIN
PIFE, BREATHER
14} Il

YOOR4S4D

YOORES 4D

23011'“‘0200 H Y00R4340

ovERN
llﬂf!l ASS!

llrsttcx. LU, Oth
WEIGNT ASSY. so¥,

23887-100002 YoOs4s40 1818
£101-0 4 [ 4 hi![1] §

[ 205 [] ] 51 llﬂg-*
24311-000120 0-21M6 1A P 12.0 YOOR4340 & &0 1803

21 2% 1¢08

T 0
YOOR&S40

Y00%43550 |




fomocany

{NF ®0.Y00R43400 1 1nos ohn PARTS INDEX #es $5.05.23 F. &

[ T
]

FART NO. sEscRiIrvIon CATALDS ll:. Ilf. Loc PART no. MESCRIPTION CATALSS SRP. REF. Lo¢.
. X0. wg.

%o, Ne.

]
- 8
a0 rmm‘—nrn-h-ﬁ-rhm—%ﬂ%}g——{—;i——!zsz—
24311-000320 0-2ING 1A P-32.0 Y00843540 f 15 103 HIEH R
i
s

34—t i

1

28311-240100 0-R1N8 (4 P-10A YOOR4340 g 12 1602 1 24100-080302 weLT N ax 30 PLATED Iﬂﬁli!io 330 teos

4 0-RINS 1A §-§S. Y00R454 €02t 26106-080352 soL X LATED  YDOR&34 3_ 3 190

=16, ¥ ] (13 1004

24361-DD0240  O-RING 1A $-24.0 T00R&540 2 26 te03 * 25 180
3803 1 ~0804 BOLY B % 40 PLA : TR

H | 8106~ [ T 45 PLATED voOR4S4 17 1803

243461-000250 o-%iNe f4 s-:s.n T00R&540 3 22 iuo; 1 3 2 1804
2434)-000280 B-RiRe 14 u oR4ss 1 ' T

i ] ¢ 4 190S

1:00 1 10 37 i

ai
S0 8—%—:%&%—«:%—%%%: fie—1 HH%M’W——'MM”—!ML -
a:nns 080252 H hox 23 ton::s:n i» 26 1:05 26106-000602  BOLT W BK 60 PLATES vOORASCD 4p

$022-050102 YOOR4S [J] 4106~-080802  0LT N 8% &0 FLATED  vODR4ASLD 3 5 IIO}-
26022-040162 llﬂ:":ﬂ 12 8 1813 : 26108-000852  noLTY N 8% 85 PLATED YDORS4D ¢ 1203
- X

M2
- 0036 SOLT MI0X 30 PLATES TOOR&S40 t1 19 02
26304-000102  WOLT W 41 10 FPLATED YOODR4S40 13 ;: 11s I !61!6-0$0I02 l:ll N 3X 10 PLATE® vOODR4S4O 0 n 1car

n
IGIII n ll 14
REY

R 7 ) [] n 26 o-nsonaz YOLY W 6% LATES voOmiSa0 18 20 .%%}-—
1. 26 :cs : zello-oinloz lott n ax 18 P:Atll TOORE340 t0 39 115
£ps
26106-06 i sg"”'%cn:
26106-060162  BOLT W X 16 PLATES vOOR4S40 2 N 1803 20204-100202 oLt WioN20 I, Y0OR4340 b 1004
) - LY N §X LATED " - 2 ¢ gOLY N 4 3 - 1904§__
4108 Y00 ' 12 1004
26106-060402 l:l! M ax &0 rl:tl: roo:;s:a ¢ 22 107 : 26204-100%02 lllt K10X30 YOOR4S 4D 3 10 1804
26106-03 - 10
T 26218- " 8ET22 FLATES TYOORAS (D s S |=u%“
24106-080142  SOLY N 8% 14 PLATES vao:t:co : 26216-000402 SI:O " BX 40 PLI!!. TO024540 : ; :nor
- M . [ 2
[ 1 7-040002 u- Ut W 4 T0GR4540 ¢ 18 133%‘
L T T za:;r-nsuooz IUt $ YDOR4S 40 6 1y 1807
§_% 1 ! § 4T 1egs_
T t8 3 26 oo-nlonn nut ne Yoorisig 2 22 1903
AN i e
i 1
% 28 ifﬁ§ i 13 782 1818
W 3 107 19 24 1t0s
: ! i 2 0T
! 3 €07 i 2e347-120002  WeT 13 100R4340 LT 1504
26106-080102  SOLT N 8X 1§ PLATEP TOOR4SSO ) :g :ann_ ' zstso-nsnzsz l:tt N osx 23 YOOR&S 4D T o .
28108 OOLY W OX 20 PUATED VOOR4SY F I T ] ] oosr-1nooo CAP NOT W1D TOOR&SA0™ 16 27 1603
o s ,; ::oo 1 zcour-tzunuz CAP MHT M12 :DOI‘SGD 13 8 11t
[ - 81




05-56401

INF NO.YDOR&S4D}

FART NO.

WI14-100002

267556-040002

£
27241-120000
27241-300000

$iti0a000

719810-01500

0156
T21102-81540

7290209-51350
12920992400

o
129303-33100

#33110-00301
yr27170-01212

[ Py

1 107 )
fnamanat
PESCRIPTION CATALSS
‘ - : 'I
NUT N30 10024340
5340
LecE RUT n ¢ Ptllll YOOR§340
LOLK Ny 4SS
Y
SCREW N 35X 12 10084540
PLES SO 2434
550
:L0: 30 10084540
Ly Y00R434
€oTT T00A4340

YOORES 40

NEUSING ASBY, SEAR
A A

L® + CYLINDER TRORESIOD
SURP ASSY, LUA. OIL YODR4S4D

PUNP Y. F. c. 84340
SASKET SETERON-ASA.) YOORLSLD

LN ]
'll'l ASSY, F. llJ!Cf 'ﬂl""l
¥ TODR&S LD
.l‘l"o Liaule YOOR4AS (D

200 PARTS INDEX ana

BESERIPYION

$5.04.25

! earaLes

P,

SRP. atr.

7

Lee.

TOTALCITEN=

ST2HREF.s 474}



m_“
S i
i
q:fv
&’ YANMAR DIESEL ENGINE CO.LTD.

YANMAR OSAKA PARTS DEPOT OVERSEAS OPERATIONS DIVISION HEAD OFFICE

3-27.Chbune 2-chome, Nistwyodogawa-ku, 1.1, 2-chome, Ysesu, Chuo-ku, 1-32, Chayamachi, Kita+ku,

Osaks 555. Japan Tokyo 104, Japan Osaka 530, Japan

Telex: J85622 Telephone: 08-477-3004 Telen: 0222-4733 Telaphone: 03-3275-1111 Cable: YANMAR OSAKA

Facsimile; 08-474-6771 Facsimile; 03-3272-0687 Cabie: YANMA.R TOKYO Telex No. JB3438

YAMANA. "5.45.00 HANKYU. PULS



	M: 


